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A5. FR1 N48 MIMO-ANT6 — SCS 15kHz

A5.1 Frequency Stability

BNaEd (iﬁf) Baa\%vzi;jth Arfcn ('Jﬁg) Modulation RB D?;:)a;i;m Verdict Environment
48 15 20 641666 | 3624.99 deggEM 106@0 | 0.0519 PASS NV
48 15 20 641666 | 3624.99 CPQ'SgEM 106@0 | 0.0462 PASS LV
48 15 20 641666 | 3624.99 C%'(P)g:z'\" 106@0 | 0.0446 PASS HV
48 15 20 641666 | 3624.99 C'ZSEEM 106@0 | 0.0469 PASS -30C
48 15 20 641666 | 3624.99 CPQ'S;?M 106@0 | 0.0058 PASS 20C
48 15 20 641666 | 3624.99 degg}?'\" 106@0 | 0.0495 PASS 10T
48 15 20 641666 | 3624.99 Cpéggf()'\" 106@0 | 0.0532 PASS 0
48 15 20 641666 | 3624.99 CF(’D'S;'?M 106@0 | 0.0421 PASS 10C
48 15 20 641666 | 3624.99 CPQ'S;?M 106@0 | 0.0255 PASS 201
48 15 20 641666 | 3624.99 degg}?'\" 106@0 | 0.0621 PASS 30C
48 15 20 641666 | 3624.99 Cpéggf()'\" 106@0 | 0.0249 PASS 40
48 15 20 641666 | 3624.99 CF(’D'S;'?M 106@0 | 0.0032 PASS 501
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saronis. FCC RF Test Report Report No. : FG1D2908-01A
A5.2 Occupied Bandwidth
NR SCs Bandwidth Freq : OBW 2648 OBW
Band (kHz) (MHz) AAER (MHz) ilgellaren RE (MH?Z) (MHzZ)

48 15 10 641666 3624.99 deggEM 52@0 9.273 9.749
CP-OFDM

48 15 10 641666 3624.99 o oA 52@0 9.279 9.996
CP-OFDM

48 15 10 641666 3624.99 o o 52@0 9.2956 9.882
CP-OFDM

48 15 10 641666 3624.99 o6 G 52@0 9.2724 9.801

48 15 15 641666 3624.99 deggEM 79@0 14.103 14.81
CP-OFDM

48 15 15 641666 3624.99 oo 79@0 14.106 14.73
CP-OFDM

48 15 15 641666 3624.99 o on 79@0 14.088 14.79
CP-OFDM

48 15 15 641666 3624.99 o6 A 79@0 14.069 14.7

48 15 20 641666 3624.99 CPQ'S;?M 106@0 18.914 19.73
CP-OFDM

48 15 20 641666 3624.99 o o 106@0 18.927 19.61
CP-OFDM

48 15 20 641666 3624.99 o on 106@0 18.91 19.74
CP-OFDM

48 15 20 641666 3624.99 o6 A 106@0 18.919 19.83

48 15 40 641666 3624.99 CPQ'S;?M 216@0 38.449 39.98
CP-OFDM

48 15 40 641666 3624.99 o o 216@0 38.566 39.88
CP-OFDM

48 15 40 641666 3624.99 o4 oA 216@0 38.515 39.97
CP-OFDM

48 15 40 641666 3624.99 o6 A 216@0 38.433 39.95

48 15 50 641666 3624.99 CF(’?'SSFEM 270@0 48.148 49.75
CP-OFDM

48 15 50 641666 3624.99 o o 270@0 48.23 49.86
CP-OFDM

48 15 50 641666 3624.99 o on 270@0 48.152 49.99
CP-OFDM

48 15 50 641666 3624.99 oo A 270@0 48.173 49.73
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A5.3 Adjacent Channel Leakage Ratio

BNaEd (iﬁf) Bam':vzi;jth Arfen ("\:Arf'g) Modulation RB ,\';I‘;‘;‘;; ,\l/l’g%‘f; Result | Verdict
a8 15 10 637000 | 3s55.0 | TSPV | s2@0 | 1315 | 1365 | S0 | PASS
48 15 10 637000 | 3555.0 CPS;(;T(DM 1@0 -8.6 -21.73 g?:;}h PASS
48 15 10 637000 | 3555.0 Cpgl;%iDM 1@51 | -21.47 -9.48 gf:gh PASS
48 15 10 641666 | 3624.99 CPS;OSEDM 5200 | -1138 | -1224 | % | PASS
a8 15 10 64666 | 362490 | "SIXPM | 1@0 | 75 | 2086 | S0 | PAss
48 15 10 641666 | 3624.99 CPS';%';(DM 1@51 | 2085 | 791 | %% | Pass
48 15 10 646332 | 3694.98 Cpgl;%iw 5290 | -1186 | -1253 | o0 | PASS
48 15 10 646332 | 3604.98 Cpgl;osf(DM 1@0 | 868 | -2065 | <= | Pass
48 15 10 646332 | 3604.98 CPSI;OSFKDM 1@51 | -19.88 | 033 | °°° | PASS
48 15 20 637334 | 3560.01 CP'QSI;%'}:(DM 106@0 | -13.24 | -13.63 gf:;’h PASS
48 15 20 637334 | 3560.01 Cpgl;%iw 1@0 | 856 | 2176 | ~°° | PAss
48 15 20 637334 | 3560.01 Cpgl;osf(DM 1@105 | 2122 | 889 | <% | PAss
48 15 20 641666 | 3624.99 CPSI;OSFKDM 106@0 | -1.22 | -1L58 | °°% | PASS
48 15 20 641666 | 3624.99 CP'QSI;%'}:(DM 1@0 | 837 | -1869 | % | Pass
48 15 20 641666 | 3624.99 Cpgl;osf(DM 10105 | -2225 | -1088 | ¢ | PASS
48 15 20 646000 | 3690.0 Cpgl;%f(DM 10600 | 1173 | -1219 | % | Pass
48 15 20 646000 | 3690.0 CPSI;%';DM 1@0 | 81 | 1013 | °%% | PASS
48 15 20 646000 | 3690.0 CPSI;%';DM 10105 | -1927 | 814 | % | PaSs
48 15 50 638334 | 3575.01 Cpgl;%f(DM 270@0 | -11.93 | -12.06 gf:gh PASS
48 15 50 638334 | 3575.01 Cpgl;%f(DM 1@0 | 1141 | -1637 | % | pass
48 15 50 638334 | 3575.01 CPSI;%';DM 1@269 | -1648 | -1L.97 | °%% | PASS
48 15 50 641666 | 3624.99 CPSI;%';DM 270@0 | -11.73 | -11.73 g?:;h PASS
48 15 50 641666 | 3624.99 Cpgl;%f(DM 1@ | -11.26 | -14.76 gf:gh PASS
48 15 50 641666 | 3624.99 Cpgl;%f(DM 1@269 | -1673 | -129 | % | Pass
28 15 50 645000 | 36750 | TSROV | 2t0@0 | 128 | -ws7 | S| pass
48 15 50 645000 | 3675.0 CPSI;%';DM 1@ | -1065 | -15.7 gf:;h PASS
48 15 50 645000 | 3675.0 CPSI;OSiDM 1@269 | -1529 | -10.41 gf:gh PASS
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A5.4 Conducted Spurious Emissions

BNaEd (iﬁf) Baa\%vzi;jth Arfcn ('Jﬁg) Modulation RB Result Verdict
48 15 10 637000 3555.0 degg}? M 1@0 see graph
48 15 10 637000 3555.0 degg}?'\" 1@0 see graph PASS
48 15 10 637000 3555.0 C’SSEEM 1@0 see graph PASS
48 15 10 637000 3555.0 C'ZSEE M 1@51 see graph
48 15 10 637000 3555.0 degg}? M 1@51 see graph PASS
48 15 10 637000 3555.0 degg}?'\" 1@51 see graph PASS
48 15 10 637000 3555.0 Cpégg:? M 52@0 see graph
48 15 10 637000 3555.0 CFSS;'? M 52@0 see graph PASS
48 15 10 637000 3555.0 CPQ'S;? M 52@0 see graph PASS
48 15 10 641666 3624.99 CPQ'ggE M 1@0 see graph
48 15 10 641666 3624.99 CFSS;E(’ M 1@0 see graph PASS
48 15 10 641666 3624.99 CFSS;'? M 1@0 see graph PASS
48 15 10 641666 3624.99 CPQ'S;? M 1@51 see graph
48 15 10 641666 3624.99 CPQ'ggE M 1@51 see graph PASS
48 15 10 641666 3624.99 CFSS;'? M 1@51 see graph PASS
48 15 10 641666 3624.99 CFSS;'? M 52@0 see graph
48 15 10 641666 3624.99 CF(’?'SSFE M 52@0 see graph PASS
48 15 10 641666 3624.99 CF(’?'SSFE M 52@0 see graph PASS
48 15 10 646332 3694.98 CF(SS;? M 1@0 see graph
48 15 10 646332 3694.98 CFSS;'? M 1@0 see graph PASS
48 15 10 646332 3694.98 CF(’?'SSFE M 1@0 see graph PASS
48 15 10 646332 3694.98 CF(’?'SSFE M 1@51 see graph
48 15 10 646332 3694.98 CFSS;'? M 1@51 see graph PASS
48 15 10 646332 3694.98 CFSS;'? M 1@51 see graph PASS
48 15 10 646332 3694.98 C%g;? M 52@0 see graph
48 15 10 646332 3694.98 C%g;? M 52@0 see graph PASS
48 15 10 646332 3694.98 C%‘Sgg M 52@0 see graph PASS
48 15 20 637334 3560.01 C'Zg;? M 1@0 see graph
48 15 20 637334 3560.01 C%g;? M 1@0 see graph PASS
48 15 20 637334 3560.01 C%ng(’ M 1@0 see graph PASS
48 15 20 637334 3560.01 C%‘Sgg M 1@105 see graph
48 15 20 637334 3560.01 C'Zg;? M 1@105 see graph PASS
48 15 20 637334 3560.01 C%g;? M 1@105 see graph PASS

Sporton International Inc. (Kunshan) 1 A157 of A240
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID: 2ADZR5G1612WA

Page Number



saronis. FCC RF Test Report Report No. : FG1D2908-01A

48 15 20 637334 3560.01 C'gg;'? M 106@0 | seegraph
48 15 20 637334 3560.01 degg}? M 106@0 see graph PASS
48 15 20 637334 3560.01 degg}?'\" 106@0 see graph PASS
48 15 20 641666 3624.99 C’SSEEM 1@0 see graph
48 15 20 641666 3624.99 C'ZSEE M 1@0 see graph PASS
48 15 20 641666 3624.99 degg}? M 1@0 see graph PASS
48 15 20 641666 3624.99 degg}?'\" 1@105 | seegraph
48 15 20 641666 3624.99 C’SSEEM 1@105 see graph PASS
48 15 20 641666 3624.99 cpégg:? M 1@105 see graph PASS
48 15 20 641666 3624.99 CPQ'S;? M 106@0 see graph
48 15 20 641666 3624.99 CPQ'ggE M 106@0 see graph PASS
48 15 20 641666 3624.99 CFSS;E(’ M 106@0 see graph PASS
48 15 20 646000 3690.0 CFSS;'? M 1@0 see graph
48 15 20 646000 3690.0 CPQ'S;? M 1@0 see graph PASS
48 15 20 646000 3690.0 CPQ'ggE M 1@0 see graph PASS
48 15 20 646000 3690.0 c%—ggg M 1@105 see graph
48 15 20 646000 3690.0 CFSS;'? M 1@105 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 1@105 see graph PASS
48 15 20 646000 3690.0 CF(’?'SSFE M 106@0 see graph
48 15 20 646000 3690.0 CF(SS;? M 106@0 | seegraph PASS
48 15 20 646000 3690.0 CFSS;'? M 106@0 see graph PASS
48 15 50 638334 3575.01 CF(’?'SSFE M 1@0 see graph
48 15 50 638334 3575.01 CF(’?'SSFE M 1@0 see graph PASS
48 15 50 638334 3575.01 CF(SS;? M 1@0 see graph PASS
48 15 50 638334 3575.01 CFSS;'? M 1@269 see graph
48 15 50 638334 3575.01 CF(’?'SSFE M 1@269 see graph PASS
48 15 50 638334 3575.01 CF(’?'S;? M 1@269 see graph PASS
48 15 50 638334 3575.01 C%‘Sgg M 270@0 see graph
48 15 50 638334 3575.01 C'Zg;? M 270@0 see graph PASS
48 15 50 638334 3575.01 C%g;? M 270@0 see graph PASS
48 15 50 641666 3624.99 C%ng(’ M 1@0 see graph
48 15 50 641666 3624.99 C%‘Sgg M 1@0 see graph PASS
48 15 50 641666 3624.99 C'Zg;? M 1@0 see graph PASS
48 15 50 641666 3624.99 C%g;? M 1@269 see graph
48 15 50 641666 3624.99 C%ng(’ M 1@269 see graph PASS
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48 15 50 641666 3624.99 C'ZSEE M 1@269 see graph PASS
48 15 50 641666 3624.99 degg}? M 270@0 see graph
48 15 50 641666 3624.99 degg}?'\" 270@0 see graph PASS
48 15 50 641666 3624.99 C’SSEEM 270@0 see graph PASS
48 15 50 645000 3675.0 C'ZSEE M 1@0 see graph
48 15 50 645000 3675.0 degg}? M 1@0 see graph PASS
48 15 50 645000 3675.0 degg}?'\" 1@0 see graph PASS
48 15 50 645000 3675.0 C’ggg:?“" 1@269 | seegraph
48 15 50 645000 3675.0 cpégg:? M 1@269 see graph PASS
48 15 50 645000 3675.0 CPQ'S;? M 1@269 see graph PASS
48 15 50 645000 3675.0 CPQ'ggE M 270@0 see graph
48 15 50 645000 3675.0 CFSS;E(’ M 270@0 | seegraph PASS
48 15 50 645000 3675.0 CFSS;'? M 270@0 see graph PASS
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